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(Test Report) difof
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N°  0007/DC/ACU/08 Data: 21/01/2008
Date:

Tested element: SGG Planilux 6 (12) SGG Planilux 4 (12) SGG Planilux 4

Specimen surface S= 1,88m’ - -
Receiving room volume = 8m’ . 60 ‘
Source room volume 98m’ i | ‘ . '
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Rating according to ISO 717-1 (in the band 100 +3150 Hz) based on laboratory measurements:




